
REMOVAL OF COLOUR FROM CAPE WATERS

USING

OZONATION AND MEMBRANE FILTRATION

by

G J G JUBY and G R BOTHA

CONTRACT REPORT TO THE

WATER RESEARCH COMMISSION

by

STEWART SCOTT INCORPORATED

P O BOX 784506
SANDTON

2146

WRC REPORT NO 445/1/94 FEBRUARY 1994

ISBN 1 86845 071 6



THE REMOVAL OF COLOUR FROM
THE SOUTHERN CAPE WATERS USING

OZONATION AND MEMBRANE FILTRATION

EXECUTIVE SUMMARY

Many of the natural waters of the southern and western Cape are brownish in colour as
a result of the presence of humic and fulvic substances. The use of alum as a coagulant
for colour removal is the most common method of treating this water in South Africa.
However, this process does have certain disadvantages; relatively high chemical dosages
[...]
Colour Removal
Method Used

Ferric Sulphate Lime

Alum
Lime

Alum
Lime

Alum, Sodium,
Aluminate lime

Raw Water
Colour
(Hazenj

70

400

200

150

Treated Water

Colour
(Hazen)

< 5

< 5

< 5

< 5

THM

53

18

53

45

THMFP
(^10 • •

149

105

109

96

* THMFP analytical procedure:
12 mg/7 C/.j dosage and analysis after 14 hours.



45.

It is evident from the table that the colour of the raw feed water to the four plants varies

considerably, from 70 Hazen for Plant A to 400 Hazen for Plant B. Despite this, the colour

of the treated water produced at each plant was less than 5 Hazen units. All four plants use

the coagulation method for clarification and colour removal, but the type of coagulant and/or

combination of coagulant(s) varies as shown.

The THM concentrations in the treated water (after the normal process of final disinfection

with chlorine prior to discharge to the distribution system) show that all of the plants produced

THMs in their water, but that these were all below 60 figlt. This can be compared with the

new THM regulations in the USA which have reduced the maximum allowable concentration

of THMs in potable water from 100 p.gll to 80 fig/l.

It is clear from the high THMFP results in the table that the concentration of THMs in the

treated water would be significantly greater in all cases if more chlorine was added to the

water or the contact time increased. The THMFP reported in the table was obtained after a

dosage of 12 mg// of chlorine was added to each sample and the THM analysis carried out

14 hours later.

A comparison of the results obtained from the four conventional plants, and those from the

pilot plant investigations, is made in the next section.



46.

4. DISCUSSION

4.1 Ozonation

The initial laboratory test work showed that by the addition of ozone alone a

substantial proportion of the colour could be removed from the water. However, even

at very high dosages (71 mg//) it was not possible to remove the colour to acceptable

levels even with extended contact times in the reactor. Colour removal efficiencies

of up to 95 percent were achieved after filtering (through 0,45 /im filters) the

ozonated product water. Without filtering colour removal efficiencies of up to 85

percent were achieved. The best final colour achieved was 10 Hazen units.

The inability of the ozone to remove all colour is in line with the findings of other

workers (Tan and Amy, 1991; 0degaard et at, 1986). In recent work van der Walt

(1993) reports almost complete colour removal from laboratory prepared waters to

which humic acids were added to produce a colour of 300 mg// Pt-Co, with ozone

dosages of only 14 mg//. This illustrates the significant differences that can be

obtained when working with synthetic and real waters.

High removal of colour tended to be accompanied by a high reduction in UV

absorbance at 254 nm. This is indicative of the fact that the molecules responsible for

colour contain double bonds, which are attacked by ozone.

The influence of hydrogen peroxide and ozone on the removal of colour was variable,

being best at a hydrogen peroxide dose to ozone reacted concentration ratio of 1:1,9.

However, high ozone reacted concentrations on their own removed more colour. As

expected the presence of hydrogen peroxide improved the efficiency of ozone transfer

as a result of the affinity between ozone and hydrogen peroxide which allows less

ozone to escape unreacted.

The laboratory study also showed that increasing the hydraulic retention time in the

contact column improved colour removal.

The results achieved with the pilot study have indicated that biological action in both

GAC and sand filters probably became significant after approximately 1500 hours



47.

(2 months) of operation. However, for practical reasons this could not be established

by means of total plate counts, ATP analysis or regular electron microscope

investigations.

The 20 to 25 mg// reacted dosage of ozone applied after about 2 000 hours was

equivalent to a dosage of 1,5 mgO3/mg TOC which is within the range quoted in the

literature by Singer (1990) to produce optimum biodegradability of the water.

No explanation can as yet be offered as to why the sand filter performed better than

the GAC filter, other than that the loss of part of the GAC at approximately 1900

hours could in some way have been responsible. However, the plant operated for a

further 1400 hours and although the GAC filter's performance improved, it did not

match that of the sand filter.

The significant improvement in the performance of both biological filters after the

implementation of nutrient addition to the filters does indicate that in systems where

the biodegradable fraction of the DOC could be large that nutrient deficiency could

be a limiting factor. The biodegradable DOC (BDOC) was not measured during the

test work, however the high DOC of the raw water (12 mg//) indicates that the BDOC

could also be high and therefore the natural nutrient content of the water could

become the limiting nutrient during the aerobic biological oxidation. The significance

of this would need to be evaluated during further work which is discussed later.

During the period following the addition of nutrients (notwithstanding the crude

method that was used) the reduction in the THMFP of the product water also

improved. In the two analyses that were carried out the THMFP after ozonation and

the GAC filter was 55 figll, while that after ozonation and the sand filter was

101 /ig//. These values are both lower than the THMFP measured at four treatment

plants using the conventional coagulation methods for colour removal (the exception

was plant D which had a THMFP of 96 fig// slightly less than that produced by the

biological sand filter).

Bearing in mind that the ozonation plus biological filtration process was able to reduce

the colour content of the water to below 10 Hazen, indicates that in a more optimized

system colour levels of less than 5 Hazen could conceivably be achieved continuously.



48.

In such a situation the reduction in the THMFP by this process could be even more

significant than the results achieved in the pilot study, when compared with

conventional coagulation treatment methods.

4.2 Membrane Separation

It is apparent from the results achieved with the relatively short pilot plant

investigation that nanofiltration membranes, whether of the Thin Film Composite type

or of asymmetric cellulose acetate type, would be suitable for colour removal from

typical southern Cape waters. However, membrane fouling was found to be to be a

problem at the Duivenhoks site. The turbidity of the water (as received) used during

this test was high at up to 35 NTU. This is excessive and probably largely

responsible for the serious flux declines experienced.

It should also be remembered, when comparing THMFP results, that the method used

for analysing the samples presented in this report is not the seven day residual method

used internationally (specifically in the USA) where the chlorine demand of the sample

is estimated prior to the chlorine dose being applied. Therefore comparison of

THMFP results reported here with results obtained during overseas work should be

made with caution.

Disappointingly the only pretreatment method tried namely inline coagulation/

filtration through a dual media (anthracite/sand) filter has not been effective and this

requires further study. Whatever method is used it has to be simple and inexpensive,

because if not, the membrane separation process would not be competitive.

Two of the four nanofiltration membrane systems tested, were able to achieve good

to excellent colour removals over the test period. However, all membranes were

prone to severe fouling, necessitating unacceptably frequent membrane cleaning

operations. In practice this would result in plant down-time and cleaning material

costs, but fortunately the cleaning appears to be very effective.

THM-precursor removed by the nanofiltration membranes has also been shown to be

good and holds promise for excellent quality of water treated by this process. The

THMFP in the product water produced by the two membranes that performed the best



49.

during the pilot trial were all less than 65 /xg//. This shows that the NF membrane

process, as expected, is capable of reducing the THMFP of the product water to

concentrations well below those produced by the conventional coagulation processes.

In the samples from four conventional plants the THMFP in the product water varied

between 96 and 149 \vgil.

The pilot study has given a clear indication that under the conditions prevailing at

Duivenhoks the nanofiltration membranes can achieve good colour removal at 80

percent recovery levels.

Advantages of the membrane process are seen to be its compact size, the elimination

of the major problem of sludge disposal and the effective reduction in trihaiomethane

precursors.

A probable disadvantage is that at best the recovery of decolourised water can only

be about 95% possibly as low as 90%. The result of this is a concentrated stream of

high colour at least ten times more intense than that of the feedwater to the plant.

Disposal of this water into the stream from which the water is drawn is possible, but

problematic, unless of course the discharge can be made into the mouth of the river,

where it discharges into the sea or by relatively small pipeline directly into the sea or

a large lagoon.



50.

5. PRELIMINARY ESTIMATES OF CAPITAL AND OPERATING COSTS FOR
FULL SCALE INSTALLATIONS

It should be noted that although the costs presented in this section are comparable,

they do not represent the complete cost of a water treatment facility, since the

operations of stabilization and disinfection (which are common to all have been

excluded).

Both capital and operating cost approximations are presented for each option. The

Nett present value (NPV) analysis was carried out over a 20 year period for various

nett interest rates between zero and 8 percent. From the NPV costs an overall

estimate of the unit cost (expressed as c/m3 of water produced) was made, from which

the costs of the various options can be compared.

5.1 Ozonation

Based upon the findings of the laboratory study and the pilot plant investigation three

capital cost estimates have been made. The first is for a direct ozonation system

based on the dosages established in the laboratory study. The second and third are

for ozonation followed by either GAC or sand filters operating in the biological mode

in accordance with the pilot plant investigation.

5.1.1 Direct Ozonatio n Only

Based on the preliminary findings discussed above and the type of ozone transfer

efficiencies quoted in the literature for full scale plants, the following parameters were

used as a conservative basis for costing.

Efficiency of ozone transfer: 90%

Ozone reacted concentration required: 70 mg//

Ozone dosage (calculated): 78 mg//

Raw water treatment capacity: 5.300 m3/d

Ozonation treatment capacity: 5 150 m3/d

Sand filter treatment capacity: 5 150 m3/d

Plant availability: 90%



51.

Pretreatment would include microscreening to remove the bulk of the suspended

material and post treatment would include pressure sand filtration to remove any

remaining solids and microflocs formed in the ozonation process. The budget capital

costs are presented in Table 15. It is assumed that the plant would be constructed on

an existing site and mat no additional water storage would have to be provided. The

estimated capital cost is R8.94 million (excluding VAT). The operating costs for the

ozonation installation are summarised in Table 16 and total R881 000 per annum.

The results of the NPV analysis on this option are in the cost summary section,

Section 5.4 on page 58.

Table 15: Budget Capital Costs for Ozonation Installation to produce 4 500 m3/d
of product water

Description

Fine screens (5 300 m3/d)

Ozonator complete (420 kg/d)

Contactors

Ozone destructor

Buildings (100 m1)

Sand filters (4 800 tnVd)

Electrical supply

Sub Total 1

Allowed for P&G on Civtls

Allow for Engineering

Allow for Contingencies

Sub Total 2

GROSS TOTAL (EXCLUDING VAT)

Budget

Civils
R(000)

50

500

100

50

60

50

310

162

97

122

1 191

Cost

Mechanical and
Electrical

R{000)

200

4 500

900

200

200

200

6 200

620

930

7 750

8 941



52.

5.1.2

Table 16: Summary of operating costs for a 4 500 m3/d ozonation installation

Description

Ozone Production (R2.5 /kg)

Labour

Coagulant for filtration (5 mg//)

Maintenance 1% of nett civil costs

Maintenance 5% of nett mechanical costs

TOTAL ANNUAL

Annual Cost
R

380 000

174 000

9 000

8000

310000

881 000

Ozonation plus biological treatment in GAC

Using the results obtained during the study, the following parameters were used as a

conservative basis for sizing the ozonator and GAC filter.

Efficiency of ozone transfer:

Ozone reacted concentration required:

Ozone dosage (calculated):

Raw water treatment capacity:

Ozonation treatment capacity:

GAC filter treatment capacity:

Plant Availability:

90%

20 mg//

22 mg//

5 300 m3/d

5 150 m3/d

5 150 nvVd

90%

As for the first option, pretreatment would involve fine screening to remove the bulk

of the large suspended material. The GAC filters were sized for a conservative down

flow velocity of 10 m/h, an empty bed contact time of 10 minutes and a column depth

of 2 m. This gives a total GAC requirement of approximately 50 m3. The GAC

could also act as the final filtration step as well. It is assumed that the GAC would

be replaced every three years although this may not be necessary as the adsorptive

capacity of the carbon is not critical in this application and therefore only partial

regeneration may be required.

The capital costs for this option are shown in Table 17, with the operating costs in

Table 18. The total estimated capital cost is R5,401 million (excluding VAT). The

annual operating cost amounts to R565 000.



53.

Table 17: Budget Capital Costs for Ozonation followed by biological GAC filters
to produce 4 500 nrVd of product water

Description

Fine screens (5 300 mVd)

Ozonator complete {120 kg/d)

Contactors and destructor

Buildings (100 m3)

GAC filters (5 150 mVd)

Electrical supply

Sub Total 1

Allow for P&Gs on Civils

Allow for Engineering

Allow for Contingencies

Sub Total 2

GROSS TOTAL (EXCLUDING VAT)

Budget

Civils
R(000)

50

300

100

60

400

910

182

109

137

1338

Cost

Mechanical and
Electrical

R(000)

200

1 500

900

550 •

100

3 250

325

4S8

4 063

5 401

Table 18: Summary of operating costs for a 4 500 nrVd ozonation and biological
GAC filtration installation

- , - . . . , • :.;• • • • . . - . • : . . ;: •• D e s c r i p t i o n . . . . . ••: ; . ; , : . . : : . . . • : : . . •••.••::.;;•:::•.;:•:,;...

• • . • • • • • • . • ' . ' ' . - • • . ' • • : . • • . . • ' • . • • ' . - . • " • • : : : • • . • • • •

. . . • • • : . . . • . • . " . . - ' • " . • . ' : . • • " • . • " . . . . ' • • _ • . . . - . • . . - ; . . - .

Ozone Production (R2.5 /kg)

Labour

Replace GAC every three years

Coagulant for filtration (5 mg//)

Maintenance 1% of nett civil costs

Maintenance 5% of nett mechanical costs

TOTAL ANNUAL

Annual Cost
• : ; : ; ; : : : ; . - y - v R , : : : : ; ; • . , • • . . .

110 000

174 000

100 000

9000

9000

163 000

565 000

5.1.3 Ozonation plus biological treatment in sand filters

This option is similar to the previous one except that the GAC filters are replaced with

sand filters. The requirements for the ozonator will not change. Based upon the

experience of the pilot plant investigation the downflow velocity through the sand was

set at 1 m/h for this cost exercise, with an empty bed contact time of 15 minutes.



54.

With the above design criteria the area requirements of the sand filters would be over

200 m2.

The capital cost of such a slow sand filter installation is expected to have a civil

component of R80 000 and a mechanical/electrical component of about R50 000.

These costs are shown in Table 19, and total R5,614 million (excluding VAT).

Table 19: Budget Capital Costs for Ozonation followed by biological sand filters
to produce 4 500 nrVd of product water

Description

Fine screens (5 300 m3/d)

Ozonator complete (120 kg/d)

Contactors and destructor

Buildings (100 nr)

Sand filters (5 150 m3/d)

Electrical supply

Sub Total 1

Allow for P&G on Civils

Allow for Engineering

Allow for Contingencies

Sub Total 2

GROSS TOTAL (EXCLUDING VAT)

Budget

Civils
R(000)

50

300

100

60

800

1 310

262

157

197

1926

Cost

Mechanical and
Electrical

R{000)

200

1 500

900

550

250

100

2 950

295

443

3 6SS

5 614

Table 20: Summary of operating costs for a 4 500 nrVd ozonation and biological
sand filtration installation

/,:•.;•••••••::: • ' ' • ; . . : • [ . . , . : : • • . : • ; ; . r • • : , : . . : . . : • . : • D e s c r i p t i o n ..• ^•^•^••^^^•'•y-^'^f::

Ozone Production (R2,5 /kg)

Labour

Coagulant for filtration (5 mgfl)

Maintenance 1% of nett civil costs

Maintenance 5% of nett mechanical costs

TOTAL ANNUAL

; Annual Cost
^;-.. R : : - : - v • : : ' : •

110 000

174 000

9000

13 000

148 000

4S4 000



55.

The operating costs are as per the previous option except that no provision has been

made to replace the sand, since it will be possible to backwash the filters periodically

to remove excess biomass and suspended soiids or to clean the filters manually by

removing the top layer of sand.

The annual operating costs amount to R454 000 and are shown in Table 20.

Bearing in mind that the best performance from the sand filter during the pilot study

was when the filtration velocity was only 0,5 m/h, the filtration area allowed for the

above may not be conservative enough in practice. This should be taken into account

when comparing costs. Reducing the filtration rate to 0,5 m/h would increase the

capital cost of the option by about R800 000.

5.2 Membrane Separation

Using a similar conservative approach as was used for costing the ozonation process

options, a membrane separation plant using spiral wrap nanofiltration membranes was

costed.

The capital costs are summarise in Table 21 and are for a plant based upon the results

obtained in the pilot plant study. As indicated the estimated total capital cost is

R7,735 million (excluding VAT).

The estimated operating costs for such a plant are shown in Table 22. The power

consumption was assumed to be for a plant with interstage pumping, and membrane

life was assumed to be three years. The total annual operating costs are estimated to

beRl,048 million.



56.

Table 21: Budget Capital Costs of a Nanofiltration Installation to produce
4 500 m3/d of product water

Description

Feed water pretreatment

Nanaduration plant with membranes

Buildings (200 nr)

Electrical Supply

Sub Total 1

Allow for.P&G on Civils

Allow for Engineering

Allow for Contingencies

Sub Total 2

GROSS TOTAL (EXCLUDING VAT)

Budget Cost

Civils R(000)

500

50

120

670

134

80

101

985

Mechanical and
Electrical R(000)

100

5000

200

5 400

540

810

6 750

7 735

Table 22: Summary of operating costs for a 4 500 m3/d membrane nanofiltration
installation

Description

Labour

Chemicals for pretreatment plant

Energy Cost (@ lOc/kWh)

Membrane Replacement (3 yearly)

Maintenance 1% of nett civil costs

Maintenance 5% of nett mechanical costs (excluding membranes)

TOTAL ANNUAL OPERATING COST

Annual Cost
:":..- R :::-

174 000

50 000

190 000

417 000

7000

210 000

1 048 000

5.3 Conventional Alum Dosing followed by sedimentation

To bring the capital and operating costs for the ozonation options and membrane

filtration options into perspective with the cost of a conventional treatment method for

colour removal, a cost estimate has been carried out for an' alum coagulation/

flocculation and sedimentation installation to produce 4 500 m3/d of decolourised

water.



57.

The costs are based on recently installed installations of this type in the Cape area,

and are presented in Table 23. The capital cost amounts to R6.365 million (excluding

VAT). The operating costs are presented in Table 24 and are based upon an alum

dosage of 100 mg// which is usual for a raw feed water of about 200 Hazen units.

Labour requirements were assumed to be the same as those for the other options

presented above. The total annual operating cost is estimated to be R589 000.

Table 23: Estimated capital cost for conventional alum coagulation and
sedimentation plant to produce 4 500 m3/d of product

: Description

Coarse screening

Chemical Dosing System

Coagulation System

Sedimentation

Final Filtration

Sludge Transfer and Disposal System

Electrical Supply

Sub Total 1

Allow for P&G on Civils

Allow for Engineering

Allow for Contingency

Sub Total 2

TOTAL ESTIMATED CAPITAL COST

Budget

: Clvils
R(000):

60

100

400

1 000

800

430

2 790

558

335

419

4 102

Cost

Mechanical and
Electrical

R(000)

60

400

200

750

200

150

50

1 310

181

272

2 263

6 365

Table 24: Summary of operating costs for conventional alum coagulation and
sedimentation plant to produce 4 500 nrVd of product water

Description: :

Labour

Chemicals {AJum, polymer, lime)

Maintenance 1% of neU unit cost

Maintenance 5% of net! mechanical cost

TOTAL ANNUAL OPERATING COSTS

AnnualCost
: , ; ; . v : / , : - : ; ; . - . . ; ; . ^ : ; W y - , : . , ^ ^ . - . . • ; . • • . - . • :

174 000

296 000

28 000

91 000

589 000



58.

5.4 Cost Summary

The capital and operating cost options presented in this section are summarised in

Table 25. The reference unit cost of product water from each of the processes was

calculated at various nett discount rates, using the cost information/ The results of

the NPV analyses in terras of the reference unit costs of producing product water are

presented in Table 26. The civil costs were based on a life of 20 years, and the

mechanical costs on a life of 15 years, for the total 20 year period.

The results show that for any positive nett discount rate, the option of ozonation

foliowed by biologically enhanced sand filtration or GAC filters is the cheapest -

being about 5 percent less than the conventional alum coagulation method, with a

product reference unit cost of between 66 and 85 c/m3 for the GAC system and up to

14 percent less for the sand option (between 60 and 79 c/m3 product). On the other

hand, direct ozonation and membrane nanofiltration could be about 55 percent more

costly than the conventional alum treatment method, at costs of between 108 and 142

c/m3 of product water.

Table 25: Summary of capital and operating unit costs for various process
options to remove colour

; Process Option

Direct Ozonation

Ozonation plus biological GAC

Ozonation plus biological sand filters

Membrane Nano filtration

Conventional Alum Coagulation

Estimated Capital Cost
R (million)

8,94

5,40

5,61

7,74

6,37

Annual Operations Cost
R(000)

SSI

565

454

1048

589

Table 26: Summary of NPV analysis of colour removal options over a 20 year
life cycle at various nett discount rates

Process Option

Direct Ozonation

Ozonation plus biological GAC

Ozonation plus biological sand filters

Membrane Nano filtration

Conventional Alum Coagulation

Reference Unit Cost of Nett Discount Rates (c/m3)

0%

118

71

63

123

68

108

66

60

115

69

:::;:: v;4%.;:;:.;.::

118

72

66

123

75

•:{. ••;.;; 6% • . : - v v

128

78

72

132

82

;:.;::••. 8 * - . , . -

140

85

79

142

90



59.

6. CONCLUSIONS

6.1 Ozonation

6.1.1 Direct ozonation was capable of removing up to 95 percent of the colour in a water

sample with a colour content of 200 Hazen, after filtration of the ozonated sample.

The best product water achieved during the ozonation test work had a colour of 10